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Subsidiery of Globe! industrial Technelagles, lac.

SALES (713; 255 2350 Buy QUALITY - Buy AMERICAN EAX (713) 485-0317
—L MATERIAL TEST REPORT
SOLD FERRETERA ANAHUAZ, S.A.
7o VALLE DE LAS ALAMEDAS #665 Con 588346 Bl
LETRA-B,FRANCISCO CHILPAN
TULTITLAN,MEXIC, MX 54940 inv. 8 : pLg 48577
i
meM | ary. DESCRIPTION & CONDITION 'cwamgat’ 40
1 200 |2 1/4" 1508 OF /SW | B105-958 BLACK AS FORGED
Heat Numbar: 41740 Ml SMI AT CODE: PY

C: ©.202 pn 0.840 £ 0.007 g 0.025 5. 0.190 g 159

Cu: 0.250 yN: O.C80 gp 0.050 o ©.0L9 co: ©.000 y. 0.004

CE 0.377 {Crelio)= ©.069 Charpy @

Tensis: 72.153 Yigia: 5C.280 Elong%h: 21.C In 1" BOAY: 61.2

] i
Now:  Chamical Analysis results shown are actual. Elements with less than .02 are hereby raported as "<.02%".
Forgings are capabla of passing a hydrostalic test compatible with the approgriate rating.
Elcngaticn taken from a Round Spocimen.
All malgrial supplied under this order is certified to be free of mercury contariination and ne mercury bearing aquipmant was usad
in manufacturing, fabricalion or 1esting.
Yield sirengln was determmed using the £.2% offsst metiod,

FCRGINGS CC. CERTIFIED TO SA-10S
FORGINGS ARE IN COMPLIANCE WITH NACE MRO1-75
RET: 187 EBHN :

¥ COMPLIANCE WITH THE “8UY AMERICAN ACT", AMERI-EORGE CORP. CERTIFIES THAT THESE FORGINGS WERE PRODUCED
BN HOUSTON, TEXAS AND ALL MATERIAL USED WAS "MADE INU.S.A ™ WEFURTHERCERTIFY THAT THISISATRUECOPY OF THE

_ CRIGINAL "#LL TEST REPORT NOW ON FILE. - --.\
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13770 industrial Road « Hoution, Toxas 77015 - PO, Pox $840 - Housion, Taxas 77213-0849
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